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GATESHEAD MEDICINES MANAGEMENT COMMITTEE

PRESCRIBING GUIDANCE FOR THE TREATMENT OF CONSTIPATION IN ADULTS

1. Development

This guideline was developed by the Gateshead Medicines Management Committee in
consultation with GPs, Community Nurse Prescribers, Nurse Specialists and the
Gastroenterologists.

The key contact at GHFT for information is Mr Gavin Mankin, Medicines Governance
Pharmacist Tel. 0191 445 2818

2. Background

There is no single definition of constipation, but it is generally described as infrequent
defecation, often with straining and passage of hard, uncomfortable stool.

Constipation is often not optimally managed with the laxatives available. Laxatives are
frequently used at sub-therapeutic doses, in inappropriate dosage regimens or in
appropriate combinations. A prescription for a laxative is not always necessary and
education/advice on fluid intake and diet should always be the first step in the
treatment on all constipated patients. These guidelines have been developed to help
healthcare professionals with the decision-making progress of how to treat constipation
in adults.

3. Aim

To promote the rational use of laxatives across both primary and secondary care so
that the treatment of constipation is optimally managed in a patient.

4. Implications

Implementation of the attached guidance will improve the safe and effective use of
laxatives in Gateshead, thus improving the management of patients with constipation.
There will be an improvement in the management of these patients resulting in a
decrease in the inappropriate use of expensive 2" and 3™ line agents.

5. Implementation & Audit

Copies of the guidelines will be circulated to all practices and community pharmacies in

Gateshead. The guidelines will also be widely circulated through out Gateshead Health
NHS Foundation Trust to all wards and clinics.
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This policy will be reviewed on a biannual basis or in the intervening period if new
evidence is published that means an update or revision is required before two years
have passed.

6. References
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Assess Patient
«Confirm abnormal bowel function/altered function
*Discuss current lifestyle and diet
*Assess all current medication incl. OTC

v
[ Identify possible cause(s) }
&

Consider referral (See box below)

A 4
[ Establish severity]

e.g. faecal impaction

\ 4
Appropriate lifestyle management
Increase dietary fibre where possible
Increase fluid intake where appropriate
Encourage increased exercise where appropriate
Review medication that may cause or aggravate
constipation
Review toilet habits

A 4 \ 4
[ Effective ] Ineffective
[Preven_t recurr_ence] [ Use laxative ]
e.g. lifestyle advice
Conditions which may cause or contribute to When to refer
constipation Patients over the age of 45 years with the following
Bowel/Intestinal obstruction Hypothyroidism symptoms should be referred for further investigations
Irritable bowel syndrome Neuromuscular disorders e.g. colonoscopy
Cancer Stimulant laxative abuse
Diverticular disease Anorexia e New onset or worsening of constipation
Dehydration Hypercalcaemia ¢ Blood in the stools
Pregnancy Neurological disorders e Weight loss or anorexia
Anal fissiire/ Haemorrhoids e Abdominal pain
o Nausea & vomiting
Drugs that may cause constipation
Aluminium Iron
Amiodarone Diuretics
Anticholinergics Phenothiazines
Antihistamines L-dopa
Calcium MAOIs
Clonidine Calcium channel blockers
Opioids Tricyclic antidepressants
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Choice of
laxative

\ 4

( Chronic ) Palliative

Constipation Care
(For treatment
of chronic
constipation in
women see
page 10)

-

\ 4 \ 4 \ 4

Acute
Constipation

Opioid
Induced
Constipation

Pregnancy

1st Line 1st Line 1 line 1st Line 1% line
Senna 15mg at night initially. Dose
Senna 15mg at can be increased to 30mg daily if Isphaghula Senna 15mg at Isphaghula
night initially. required (Fybogel)1 night initially. (Fybogel)1
Dose can be OR sachet BD Dose can be sachet BD
increased to Docusate sodium 100mg BD initially. increased to 30mg

30mg daily if
required

Dose can be increased to 500mg daily if required

daily in divided doses if necessary

\ 4

2" Line / 2" Line \ 2ndLine 2" Line 2nd line
Add Add Add Add
Docusate sodium If senna used 1% line: Docusate sodium Docusate sodium Lactulose
100mg BD Docusate sodium 100mg BD initially. 100mg BD 100mg BD

initially. Dose can
be increased to
500mg daily in
divided doses if

initially. Dose can
be increased to
500mg daily in
divided doses if
necessary

Dose can be increased to 500mg initially. Dose can
daily in divided doses if necessary be increased to
OR 500mg daily in
If Docusate used 1°' line: divided doses if
Senna 15mg at night initially. Dose necessary
can be increased to 30mg daily if
required

necessary

\ 4 \ 4

Faecal impaction: 3" Line (" 3Line ) ( 3Line )
. Bisacodyl/ Consider use of
b Mlcro-enemas, Bisacodyl/ Glycerol Macrogol ‘3350’
: : Glycerol suppositories
arachis oil €nemas, or suppositories OR consider use Or
phosphate enemas of Macrogol
‘3350’ 1-3 Co-danthrusate
OR sachets daily for 1-3 capsules at
2 weeks followed night
L MaCngOl ‘3350, 3'8 by 1-2 sachets 9
daily
sachets for up to .3 maintonance \ )
days (Review daily) (N.B. stop senna
& docusate)
—_
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Prescribing notes

1. Laxatives are recommended if dietary measures fail or if treatment is
necessary while dietary measures take effect.

2. Laxatives are recommended for constipation resulting from drug
treatment e.g. opioids.

3. Lactulose is expensive and offers no advantage over other laxatives &
must be used regularly. Reserve for hepatic encephalopathy and
patients who do not respond to other laxatives.

4. Avoid high fibre/bulking agents in Hypotonic colon, Megacolon/rectum,
and Colonic obstruction.

5. Glycerol suppositories should be administered when there is faeces in
the rectum.

6. Bisacodyl suppositories should be administered when the rectum is
empty.

7. A course of treatment with Macrogol ‘3350’ does not normally exceed 2
weeks.

8. Patients discharged on Macrogol ‘3350’ should be reviewed by their GP
after one month to see if continuation with therapy is appropriate.

9. Microenemas, arachis oil enemas, or phosphate enemas may be
considered for hard impacted stools.

10.Co-danthrusate may colour body fluids red.

11.Adequate fluid intake should be maintained with Ispaghula husk
(Fybogel®) to avoid intestinal obstruction especially in the elderly.

12.The 3" line choices of laxative should be prescribed on their own and
not as ‘add-on’ therapy. (i.e. patients should not be prescribed senna +
docusate + Macrogol ‘3350’)
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Based on costs as of January 2011

vanusy S011: Laxatives - cost of 14 days treatment

————  E¥

Sodum citrate snema (Micoletie® 1 daily) £4 38
Macrogols (Mowcol® 2 sachets lor 14 days) £3.92
Sodum picosuttate 2 5 mg (4 capsules) £3.08
spaghula husk (Reguisn® 2 sachets) s
Sodum picosultste 5 mg/5 mi orsl sohution {10 mf) £2.14

Mareract (8 9) ©2m
Docusate (200 mg) £m
Grycerol suppository (4 g) (R[]
npaghula fush (Fybogel® 2 sachels) £172
Sterculla (Normacok® 10 g) £108
Methyicellulose (2 g) a1}
Lactuiose (20 mi) [AF]

Gisacody! (10mg) QM E0 82

Serna (15 mg) B0 T3

—— e e e

£0.00 £5.00 £10.00 £1500 £20.00 £25.00 fannn e |
o8 ghven do ok IRl e apmAs squksence

Guidelines for urgent referral of suspected lower gastrointestinal

cancer.
Person Symptoms and signs
Aged 40 years and Rectal bleeding with a change in bowel habit towards looser stools and/or increased stool
older frequency persisting 6 weeks or more.
Aged 60 years and Rectal bleeding persisting for 6 weeks or more without a change in bowel habit and
older without anal symptoms.

A change in bowel habit to looser stools and/or more frequent stools persisting for
6 weeks or more without rectal bleeding.

Of any age A right abdominal mass consistent with involvement of the large bowel.
A palpable rectal mass (intraluminal and not pelvic; a pelvic mass outside the bowel
would warrant an urgent referral to a urologist or gynaecologist).

Woman (not Unexplained iron deficiency anaemia and haemoglobin 10 g/100 ml or below.*
menstruating)

Man of any age Unexplained iron deficiency anaemia and haemoglobin 11 g/100 ml or below.*

* Anaemia considered on the basis of history and examination in primary care not to be related to other sources of blood loss (e.g.
ingestions of nonsteroidal anti-inflammatory drugs) or blood dyscrasia.
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Constipation in Preghancy

Constipation can commonly occur in pregnancy and is usually managed
in primary care. Any conditions and medication e.g. iron preparations or
aluminium-containing antacid, which predispose to constipation should
be investigated and managed appropriately.

Treatment of Constipation in Pregnancy

1%t Choice: Lifestyle advice e.g. high-fibre diet with adequate fluid
intake, increased levels of exercise.

2" Choice: Short course of oral laxative, if lifestyle measures fail.

Choice of Laxative in Pregnancy

1%t Choice: Bulking-forming laxative e.g. ispaghula
If ineffective consider:

2"9 Choice: Lactulose

Prescribing Notes:

e Lactulose is considered to be safe & effective in pregnancy.

Issue [4] I
Effective from: June 2013 [Review Date: June 2015
Current Version is held on the Intranet Page 9 of 10
Check with Intranet that this printed copy is the latest issue




PRESCRIBING GUIDANCE FOR THE TREATMENT
OF CONSTIPATION IN ADULTS

Gateshead Health m

NHS Foundation Trust

Treatment of Chronic Constipation in Women

Anatomical, iatrogenic and biochemical causes excluded

l

Dietary intervention / Exercise / Fluid / Regular meals

l

considered

Has the patient completed a trial of 2 laxatives regimens at the max tolerated
does for a least 6 months and invasive treatment for constipation is being

(Laxatives = Bulking agents / Docusate / Macrogol / Bisacodyl / Senna / Sodium Picosulphate

YES and failed

/

Stop laxatives

Commence
prucalopride
1mg/2mg daily

Did symptoms
improve after 4
weeks?

NO

NO

\ 4

A

YES

\ 4

4 week trial of
2" |axative
regime

Did the patient
respond?

YES

YES and improved

Continue
laxative
treatment

A 4

NO

Continue prucalopride
treatment

Stop prucalopride and refer to specialist for
consideration of other measures
e.g. enemas, colonic lavage or surgical options

Prucalopride (Resolor®) is indicated for symptomatic relief in treatment
of chronic constipation in women in whom laxatives fail to provide

adequate relief

Adults: 2mg once daily
Elderly (>65 years): 1mg once daily initially, if needed increase to 2mg

daily
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